



Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1	4011	821528A 5	TOP COWL	1	(BLACK) MANUAL	
1	4011	821528A11	TOP COWL	1	(SILVER) MANUAL	4
2	4011	821528A 7	TOP COWL	1	(BLACK) ELECTRIC	
2	4011	821528A 8	TOP COWL	1	(SILVER) ELECTRIC	
3		825742F 1	LATCH	1	(BLACK)	
3		825742F 2	LATCH	1	(GRAY)	
3		825742F 3	LATCH	1	(SILVER)	
4	10	823187 1	SCREW (M4 X 14.5)	2		
5	13	26995	LOCKWASHER	2		
6	11	823751 5	NUT	2		
7		826076 1	SEAL-COWL	1		
8		821530A 1	SOUND BLANKET KIT	1		
9		NSS	SOUND BLANKET (FRONT)	1		5
10		NSS	SOUND BLANKET (SIDE/REA	1		5
11		47341A 1	STARTER ROPE	1		
12		18173	BRACKET-ROLLER LATCH	1		
13	10	40067 31	SCREW (M6 X 16)	2		
14	10	40067 31	SCREW (M6 X 16)	2		
15		822426 1	BRACKET	1		
16	10	823187 1	SCREW (M4 X 14.5)	3		
17	13	26995	LOCKWASHER	3		
18	11	823751 5	NUT	3		
19		NSS	DUCT-AIR INLET	1		5
20	19	815784	PLUG-CAP	2		
21	10	40067 31	SCREW (M6 X 16)	2		
22		NSS	TAPE (DOUBLE SIDED)	1		5
23		821529F 1	SHIELD-AIR INLET	1	(BLACK)	
23		821529F 2	SHIELD-AIR INLET	1	(GRAY)	
23		821529F 3	SHIELD-AIR INLET	1	(SILVER)	
24		NSS	WINDOW-OIL SIGHT GAUGE	1		5
25	37	855577 6	DECAL-EPA INFO (INSIDE TOP C	1	(1998) (SEE NOTE)	3